
Drain Cleaning Machine K9-102+

NOTE: Order parts by Catalog Number only. 
DO NOT order by Reference Number.

  Ref.     Catalog 
  No.         No.         Description 
     1        79523       Screw, M5 x 0.8 x 16mm (12) 
     2        64553       Drum Bearing Clamp 
     3        37353       Latch (6) 
     4        40940       Leg Grommet 
     5        64618       Bolt, M5 x 0.8 x 30mm (4) 
     6        64543       Nut, M5 x 0.8 (4) 
     7        64628       Screw, #8-15 x .50 (5) 
     8        79543       Handle Asm (Incl Ref #s 7-8) 
     9        64623       Drum Wear Pad (8) 
   10        64708       Bearing 
   11        80183       Drum Asm (Incl Ref No's 11-13, 31) 
   12        80188       Sheet Metal Kit 
   13        79558       Pan Zinc Cutting Screw #4-40  
   14        64513       Input Gearbox 
   15        64588       Tube Insert Set 
   16        80198       Housing, Front & Rear 

1

Printed  824                                                                                                                                                                                                                                                                              300-101-131.10 
ECN003147                                                                                                                                                                                                                                                                                                 REV. A 

3

4

©2024 Ridge Tool Company. All rights reserved. 
RIDGID and the Emerson logo are registered trademarks of Emerson Electric Co. or its subsidiaries in the US and other countries. 

Any other trademarks belong to their respective holders. 

  Ref.     Catalog 
  No.         No.         Description 
   17        64603       Cable Clamp w/Screws 
   18        80203       Label Kit 
   19        76658       3mm Hex Key 
   20        64598       Bushing 
   21        80208       Warning Label 
   22        64578       Foot Set (4 feet incl.) 
   23        68163       Screw, M5 (10) 
   24        64558       Roll Pin (2) 
   25        80213       Cable Clamp 
   26        64573       Ball Detente Pin 
   27        71308       Clevis Pin w/ring 
   28        64343       1⁄4" x 50ft Cable (Live Core) 
               76318       1⁄4" x 50ft Cable (Dead Core) 
   29        79583       Gearbox Adapter 
   30        79533       Screw, Sharp Tail M2.5 x 10 (6) 

1

2

11

23

3

22

14

17

16

8

16

24

18

18
19

21

23

3

3

5

7
6

9

9 10 

30

1213

12

11
1

1

15

29

27

27
26 25

22

20

28


